=

GTSUPERCHARGER

3— F No: 13001-AT007
TOYOTA 86 SUBARU BRZ (FA20)

R {+ 8k B &
AEITEUT IFEZERT - CHEARNIDTERA LI,
AT FIEAHTEMEEICEKBLTLEEL,
PHEAITHE-=RIE. RUNIZRERELTLESLY,

AE A&, TRICSTIEROAIMMIFTAIETY .
AN—BEEAMEGODELFENELLEHRICIE. EONCEEVEFORFTEEICTERS LS,

Emd A= —5—TFvT5L—Fxvy b
& BEIEE A M
13001-AT007
a— K No. &
o 5 E ot k34 86  (DBA-ZN6) 2012/4

- A/\)L BRZ  (DBA-ZC6) 2012/3~

ER{FEREAE M E04215-T59070-00 Ver. 3-3. 01

. - +3% 86  (DBA-ING)
A—H—RBE | 2,0 BRZ  (DBA-ZC6)

T UBK FA20

OFRHURZFEALTOI VDU RUHEHEEORIBICOVWTRE—YMRIEZHLEE A,

OFRFYILTIE, GTR—N—Fv—Irvy—2EEFTIRICR—N—Fvr—Sv—T—
)—=RBTHILENHY FT,
RBFIEEARFAZICEB SN TVFETA, BEENIRBEToEES. GTRA—/—
Fr—Ov—ARERIADOF/ENELGTYFET,

HKSICARKZEMLTWWEE, JBTHILEEFHELET GlEEH FFXa—F
12002-AK116) , XBEFL SN BMRIC(E, RFEEICBEVEE LI,

OX*vw hklE. HKS GTR—N—F ¥ —v— X T L (12001-AT006 & & U
12001-AT008) DG TR—N—F v — v —EEFMBECA VI -V —F—%ZRT D
XYy bTY, GTRA—N—Fy—orv—%, BERATLIHGLPHYET,

OFRBUTERBAEEF Yy FEBIOERBZRBAL TLET, £ v OB FREY #KUNZEE
LTI, A&y MIBEOERFERASE - BIREGRAEL TSRS,

OXFy FTIE,. HKS GTR—N—F¥—I¥—I X T L (12001-AT006 & & U
12001-AT008) Z#HEEDMEICES LI-MEMRZEZFERALET G R—IJFH),

B%

& ETNo. B ff C B E E R

i}

=111}

3-3. 01 2014/05 #hR

2014 £ 05 A 25 BT (REMES . BHOWIVF-r—- IR




B

FLDIC/AE - ®HRITODVWT/ " RELDFE -
IN—/ W) R R e
T, By MERDER oo
2. GT Z_/{_az,y,_t),v_wgg;_%{ﬁ .........................

EE

CDEIF.HKS GTR—NR—Frv—Lv—LRTFLEBEVWLEITFOWVEEZEEZLIZHYMNES ZEWE
ERS
AREREZLRLICTHEAWNERFEE, MEZRDICREBIELIEHIZRKEZEFA L,
AT ITIRTRIIARZIZHREH SN TWDIRNEZTY ., REICHEALTLESL,
AEEIBMTFZTLESRICDTRA. S<CEELEETHEEZTLEDTCESL,

AE - BRBICONT

@ AREFAXRERZZLZIZMFIT TN LEE, BEHROE=ZB~DBROEZFTERAICHLET S8, Fo
TW=EZEREWEESTEZRLTUVET,

O KAUDIEHEHFAMRTT ., ARSOFERIITHELEONTCESL,

@ FEHKRXNIEFE=EFEDLN. REJRUMEREMI. REALELIEICKYZHLERICOVTIEHEMRE—
UEFEFZAELVDIRET,

® AHERIBAERNETIL/ —IILEBAORMFEEECHAESNTLES,

@ KEL. FEUCHRT DI ENHYFETDTAUREAZDESGE TRECLEILY,

O KUSIIHBREED. UEDE-OHFELCLEERTIENHYET,

B2 EDEE

AETE, FTEEDELSLBESEEAL. EFEHRADBBRLALERLTVET,

A

e =
= B9

EREXIFEREN, FEXBIEGZESI BANHDHEE

AN

>, =
‘I [=]
/A Y r

EREXFEREN. BFEEZRSIBERNIEESINDIEE (NB)
LRPBORENEESNDIEE

FEXRMEE (T, BZAEYHARRTHERE SN -YHEE GBI X TEROHEB R UEER))

HKS GT SUPERCHARGER SYSTEM
/TOYOTA 86 FA20 2012/4~



IN—Y )X b No. 1

EE | &% HE &%
1 A=N—F¥—Ur— T—1)— 1

2 A=N—F¥—U¥— TS5y b+ 1

3 V)T K X)L+ 1 6PK2125
4 AB—)—F5— 1

5 Yo (4T 1

6 YRR HB— 1

7 Yo a3uNA4T ARFy bk 2

8 A=Y —5— ALy b4 F 1

9 A=) —5— 7o kLy /47 No. 1 1

10 A=Y —5— FTokLy k47 No.2 1

11 TJa—A2T7,1\)VT RTYVYG 1 $22 L25
12 JO—A27/\)L7 RO75.4 1

13 TA—F2/1\VT ARk 1

14 bSH 32T IL—k 1

15 c>oLarTIL—k 2y 1

16 c>oL3 TIL—F T4)L3— 1

17 A B3—9—Z— TZ7vk No.i 1

18 A23—9—5— T34k No2 1

19 AB—=)—F5— A Lybi(T TS5 vk 1

20 bS50 avTIL—k J4LE— TS545vbk 1

21 )avik—R ¢75 L55 2

22 )avik—RX ¢60 L70 3

23 )avik—R ¢55 L43 1

24 v)avik—2A  ¢50-60 1

25 D)avik—R ¢22 1

26 v)avik—R ¢12-18 1

27 F59232T)L—FK RF—X ¢ 10 1 L600
28 F59232T)—K R—X 8 1 L2000
29 R—X ¢10 1 L200
30 R"—R ¢4 1 L1000
31 AW —kFa—T @15 1 L.2000
32 W —kFa—T 610 1 L70
33 TAIWLRVT =295 1

34 AR—H— T=h 1

35 Aoalb—3—F5/3— 1

36 TLFxvvT ¢50 1

37 R—XR/N2 K #48 4

38 R—RN2 K #40 7

HKS GT SUPERCHARGER SYSTEM
/TOYOTA 86 FA20 2012/4~




IN—Y )R | No. 2
EE B = -
39 R—R/N2 K #36 3
40 =295 $26.0 2 Z|EN 260
M r"—RU952F ¢23.0 1 ZIEN 230
42 r"—RU952T ¢18.0 2 ZIEN 180
43 r"—RU952TF ¢15.5 6 ZIEN 155
44 "—RO520T ¢$13.8 3 ZIEN 138
45 "—Ro9520TF ¢$13.0 6 ZIEN 130
46 "—R9520TF ¢p11.5 3 ZIED 115
47 "—RU952T ¢6.8 2 ZIEN 68
48 FoyTRILE MO L45 1
49 FryTRILE M8 L125 1
50 FryIJHRILEL M8 L85 2
51 FrwTHRILE M8 L20 4
52 FrwvTHRILE M6 L50 1
53 FryIHRILEL M6 L18 3
54 m7R)L+ M8 L30 3
55 FNARIL & M8 L25 1
56 FNARIL & M8 L20 5
57 RARILE N6 L20 2
58 25UURILE N6 L20 3
59 TL—brT7 v v— M8 10
60 TJL—brOvov— M6 KT 4
61 25007y bk M8 4
62 2500 F vk M6 2
63 2459 T  (F) 9
64 H{tEREAE 1 E
65 E{TERBAE 1 12001-AT009 ZJ)L¥vhH
66 EikEREAE 1

HKS GT SUPERCHARGER SYSTEM
/TOYOTA 86 FA20 2012/4~




1. ¥y MEBD#E(R

Xy FOEBRICWEGMESMOEREEFTEZITVET,

(1) BAFICHEGHERRZRAEY 5.

IR 1 HeE 342 EHR&A AN)L BB GA
IT7O)—F—H5—X T wi\— 1 SU003-01214 46052CA010
I7H0)—F—45—XRA7 1 SU003-01215 46059CA000
IT7HD)—F—T4I)LA— 1 17801-22020 16546JB000
I7H)—F——RERIL 4 SU003-02833 901120090
I7 78 4A—=432—HtRIL + 2 SU003-02922 904510056
IF7HY—F—59 F 1 SU003-01199 46012CA000
I7avarvrLyy—h/n— 1 SU003-00507 23774AA070
I7avarvrLyy—ha/N—EtRIL b 2 SU003-02197 808206030
I7arvarvJLyy—mRIL + 2 SU003-04257 010410350
TA KRS T—1)—mfFHRIL b 2 SU003-00503 46052CA010
I7H)—F—4 5—RTSH5vy bk 1 SU003-01211 46032CA000
IF7H)—F—45—RTS545y FETRIL k 1 Su003-00015 010108200

TP U—F—
r—Z2Ra7 0
IT79)—F—
79k

' _m '\

Q i r—
TJ4IL3—

\ IF7ayvayvt

LyY—Hh/1—

HKS GT SUPERCHARGER SYSTEM
/TOYOTA 86 FA20 2012/4~




TARST—U—
AR

g"ﬂ@ ,f””: — ‘&F{)
ﬁ}@ T4 RKST—1)—
S ln— B{FRIL k

-5 - HKS GT SUPERCHARGER SYSTEM
/TOYOTA 86 FA20 2012/4~



L

IF7H)—F—
r—2I73545y bk

@ NyTNV—DIAFRinFiEHREENT,

Q) BEMVTWVWEIR—N—Fv—Uv—Fvy FZEENT,
BERE A
e GTR—IN—F¥—Ty—
e +3ULVIVIN—FKH—F—
e F3ULa IN—FKU—F—TS5v bk No.i
e F391 a3 IN—FKU—=F—TS47 v bk No.2
A= i VAV )
Saqg b4 T 12
AJ—2x4 $10-64-¢610

@ 7oV —F—45—R T3y bEERICERAIT S,

B5) FARST—)—%2T O VICHfTITS,

6) TF7aAYAYITLYH—FIT O UICRfHTS,

(N FTA—=FATNLITDORT) T (HE22) #xv MIBRIZKERT 5,
e P11 JB—FT/1NNWLT RTYLY X1
VA A% 78
-NEP2IDRT) VT IEEERT b,
- AITNWRTY T THERT S

8) FA—FATNILTORATSLERRT B,
e P12 JA—#2/1N)LT RAOJ5 L4 x 1

-6 - HKS GT SUPERCHARGER SYSTEM
/TOYOTA 86 FA20 2012/4~



2. GT R—/I\—F ¥ —J v —OHfTEERE

AN =z =

ORI ODEVE—ARIL TN TRRICE. 1
NI FLOFZERLGVWTESWL, FS5923Y
NS4 TRIBOBRERZHIET 5BNNHY FET .,

cSNITFTODEVE—FRIMIERLCTHS=0,

BEEARZMEAD E., MHITETTHRIL FZBET S
BnhHYFEY,

1) T=U—IZHWRN)L FEEBEDFTAAFTT ) —BEHkH. BET S,

-7 - HKS GT SUPERCHARGER SYSTEM
/TOYOTA 86 FA20 2012/4~




2 5 RISV E—RIL b+ L —7 :)L k

*EH5,
7 B34 R &
- A —FKRILFETERLTH

518, ARIEIE B EBED,
o2 —KRIL +

ZHRHDHEERHM

SISV
B) GTR—IN—F¥—Cv—ZFRFAMENL. bRTSUOERNT,
7 KN4 R
tyg_ﬂf)'/ I‘liﬁ{iﬁﬁ?éo

4 F7—1)—FEm%E T R—/\—

Fr—Ux—fl- T-U—fil&

HIZER - BB %,

J—1)—Em
-8 - HKS GT SUPERCHARGER SYSTEM

/TOYOTA 86 FA20 2012/4~



6) T R—IN—F¥—Sr—DT—)—%RF1TT %,
e Pl R—NR—F¥—Sx—T—1)— x 1
7 KA X

A=KV NEBFERT 5,

6) 2. () ERKRIZ, T—U—ITHWARL L EEEDFTRAFETT—) —MzEH». BET 5.

:I =
B=
z j 5 /. ==

T—)—ZBECANRIEDET - —DERT IENAHYFS . NILEABANLE
SBIEWVEEDATT - —EBRATEELTLESELY,

(N T—=1)—0t23—HRIL kZE&EAFIT5S,
ST LY
T=80N-m (8. 2kgf -m)

8 GTR—/IN—F¥—ry—DaAVTLYyH—NnN\9o U 5DREEZTHOMEIZELE S,

131°
GT R—/\—
/7‘ y—ov—
etk O HRfHmE

ATy —nHoUyg
AL FODEE

® LI, HED 6T R—/8—F v —Sr—F v FIEIIE (BiTER
938 G :E04215-T50040-00) 88 L THMT 1 £ > T2 &L,

-9 - HKS GT SUPERCHARGER SYSTEM
/TOYOTA 86 FA20 2012/4~



=

GTSUPERCHARGER

Part No.: 13001-ATO07
TOYOTA 86 SUBARU BRZ(FA20)

INSTALLATION MANUAL

Installation must be done by a professional.

Read this manual prior to the installation.

Always have access to this manual as well as a factory service manual.

2% Make sure the vehicle is applicable to this kit.

NAME OF PRODUCT INTERCOOLER UPGRADE KIT
PART NUMBER 13001-AT007
- TOYOTA 86 (DBA-ZN6) 2012/4~
APPLICATION - SUBARU BRZ (DBA-ZC6) 2012/3~
ENGINE FA20
REMARKS O HKS will not be responsible for any and all damages to the vehicle’s engine or
other supplemental devices through the use of this product.

O Replacing the supercharger pulley in order to use this kit with GT
supercharger.

The procedure to replace the pulley is described in the manual; however, the
warranty will be void if replacement is done by a user. Therefore, send the
unit to HKS to replace the pulley. (Replacement fee will be charge.
(12002-AK116))

Contact the dealer for the pulley replacement.

O This kit is to relocate the installation position of GT supercharger from HKS
GT Supercharger System (12001-AT006 or 12001-AT008) and replace the
intercooler. Some parts from GT Supercharger System are reused.

O This manual shows the preparation procedures to upgrade the 12001-AT006
or 12001-AT008 to 12001-AT009. Refer to the manual included in
12001-AT0O09 for kit installation.

O Factory parts removed to install HKS GT Supercharger System (12001-AT006
and 12001-AT008) are required in order to install this kit. (Refer to page 4.)

REVISION OF MANUAL
Rev. Number Date Manual Number Details
3-3.01 2014/5 E04215-T59070-00 | 1% Edition

Published in May, 2014 by HKS Co., Ltd. (Unauthorized reproduction is strictly prohibited.)




INDEX

NOTICE / ATTENTION / SAFETY PRECAUTIONS -+« et euruernttttttenaenarnaranennenaanaenns 2
oYY = o 1 PP 3
1. PREPARATION FOR KIT INSTALLATION « - e eeeretemmmtnmnieenantnenmeneneeenanneenaennann 4
2. PREPARATOIN FOR GT SUPERCHARGER INSTALLATION «:c:veveerereiriie, 7

INOTICE

This manual assumes that you have and know how to use the tools and equipment necessary to safely
perform service operations on your vehicle. This manual assumes that you are familiar with typical
automotive systems and basic service and repair procedures. Do not attempt to carry out the operations
shown in this manual unless these assumptions are correct. Always have access to a factory service manual.
To avoid injury, follow the safety precautions contained in the factory service manual.

IATTENTION

@ This manual indicates items you need to pay attention to in order to install this product safely and lists
precautions to avoid any possible damage and/or accidents.

This product is an automobile part. Do not use for any other purposes.

HKS will not be responsible for any damage caused by incorrect installation and/or use, or use after
modification and/or dismantling of this product.

This product was designed for installation on a specific factory vehicle.

The specifications of this product are subject to change without notice.

The instructions are subject to change without notice. Make sure to refer to the most recent instructions.

‘SAFETY PRECAUTIONS

The following precautions for use of this product are to prevent possible accidents and/or injuries and for
proper use.

& WARNING: Indicates risk of serious injury and/or possible death.

& CAUTION: Indicates risk of serious injury and/or possible property damage (i.e. vehicle
damage as from use of this product.).

-1 - HKS GT SUPERCHARGER SYSTEM
/ITOYOTA 86 FA20 2012/4~



PARTS LIST No.1
NO. DESCRIPTIONS QT REMARKS
1 Supercharger Pulley 1
2 Supercharger Bracket 1
3 V-ribbed Belt 1 6PK2125
4 Intercooler 1
5 Suction Pipe 1
6 Restrictor 1
7 Suction Pipe Gasket 2
8 Intercooler Inlet Pipe 1
9 Intercooler Outlet Pipe No.1 1
10 Intercooler Outlet Pipe No.2 1
11 Blow-off Valve Spring 1 22mm L25
12 Blow-off Valve Bellofram 1
13 Blow-off Valve Gasket 1
14 Traction Fluid 1
15 Traction Fluid Tank 1
16 Traction Fluid Filter 1
17 Intercooler Bracket No.1 1
18 Intercooler Bracket No.2 1
19 Intercooler Inlet Pipe Bracket 1
20 Traction Fluid Filter Bracket 1
21 Silicone Hose 75mm L55 2
22 Silicone Hose 60mm L70 3
23 Silicone Hose 55mm L43 1
24 Silicone Hose 50mm-60mm 1
25 Silicone Hose 22mm 1
26 Silicone Hose 12mm-18mm 1
27 Traction Fluid Hose 10mm 1 L600
28 Traction Fluid Hose 8mm 1 L2000
29 Hose 10mm 1 L200
30 Hose 4mm 1 L1000
31 Corrugated Tube 15mm 1 L2000
32 Corrugated Tube 10mm 1 L70
33 Oil Level Gauge Clamp 1
34 Spacer T=5 1
35 Insulator Rubber 1
36 Rubber Cap 50mm 1
37 Hose Clamp #48 4
38 Hose Clamp #40 7

HKS GT SUPERCHARGER SYSTEM

/ITOYOTA 86 FA20 2012/4~




PARTS LIST No.2
NO. DESCRIPTIONS QT REMARKS
39 Hose Clamp #36 3
40 Hose Clamp 26.0mm 2 Mark 260
41 Hose Clamp 23.0mm 1 Mark 230
42 Hose Clamp 18.0mm 2 Mark 180
43 Hose Clamp 15.5mm 6 Mark 155
44 Hose Clamp 13.8mm 3 Mark 138
45 Hose Clamp 13.0mm 6 Mark 130
46 Hose Clamp 11.5mm 3 Mark 115
47 Hose Clamp 6.8mm 2 Mark 68
48 Cap Bolt M10 L45 1
49 Cap Bolt M8 L125 1
50 Cap Bolt M8 L85 2
51 Cap Bolt M8 L20 4
52 Cap Bolt M6 L50 1
53 Cap Bolt M6 L18 3
54 Dish Bolt M8 L30 3
55 Hexagon Bolt M8 L25 1
56 Hexagon Bolt M8 L20 5
57 Hexagon Bolt M6 L20 2
58 Flange Bolt M6 L20 3
59 Flat Washer M8 10
60 Flat Washer M6 Major Dia. 4
61 Flange Nut M8 4
62 Flange Nut M6 2
63 Tie Wrap (M) 9
64 Installation Manual 1 (This manual)
65 Installation Manual 1 For 12001-AT009 Full Kit
66 Operation Manual 1

HKS GT SUPERCHARGER SYSTEM
/ITOYOTA 86 FA20 2012/4~




1. PREPARATION FOR KIT INSTALLATION

Before installing the kit parts, prepare required factory parts and install them.

(1) Prepare the following required factory parts:

Description oT TOYOTA SUBARU
Part Number Part Number
Upper Air Cleaner Case 1 SU003-01214 46052CA010
Lower Air Cleaner Case 1 SU003-01215 46059CA000
Air Cleaner Filter 1 17801-22020 16546JB000
Air Cleaner Case Installation Bolt 4 SU003-02833 901120090
Airflow Meter Installation Bolt 2 SU003-02922 904510056
Air Cleaner Duct 1 SU003-01199 46012CA000
A/C Compressor Cover 1 SU003-00507 23774AA070
A/C Compressor Cover Installation Bolt 2 SU003-02197 808206030
A/C Compressor Installation Bolt 2 SU003-04257 010410350
Idler Pulley Installation Bolt 2 SU003-00503 46052CA010
Air Cleaner Case Bracket 1 SU003-01211 46032CA000
Air Cleaner Case Bracket Installation Bolt 1 Su003-00015 010108200
Lower Air Upper Air

Cleaner Case

Air Cleaner
Duct

Q

QY

\ A/C Compressor
Cover

-.._//

Cleaner Case

Air Cleaner
Filter

HKS GT SUPERCHARGER SYSTEM

/ITOYOTA 86 FA20 2012/4~




Idler Pulley
Installation Bolt

Idler Pulley
Installation Bolt

HKS GT SUPERCHARGER SYSTEM
/TOYOTA 86 FA20 2012/4~



Air Cleaner Case
Bracket

(2) Disconnect the negative terminal from the battery.

(3) Remove the Supercharger Kit installed.
The following items will be reused later.
e GT Supercharger
*  Traction Fluid Cooler
e Traction Fluid Cooler Bracket No.1
e Traction Fluid Cooler Bracket No.2
*  Blow-off Valve
e Joint Pipe 12mm
e THitting 10mm-4mm-10mm

(4) Install the air cleaner case bracket.

(5) Install the idler pulley to the engine.

(6) Install the A/C compressor to the engine.

(7) Replace the blow-off valve spring (O.D. 22mm) with the provided Blow-off Valve Spring.
e P11 Blow-off Valve Spring x 1
NOTE
* Do not remove the blow-off valve spring (O.D. 27mm).
= 2 blow-off valve springs (O.D.27mm) are used together.

(8) Replace the blow-off valve bellofram with the provided Blow-off Valve Bellofram.
e P12 Blow-off Valve Bellofram x 1

-6 - HKS GT SUPERCHARGER SYSTEM
/ITOYOTA 86 FA20 2012/4~



2. PREPARATION FOR GT SUPERCHARGER INSTALLATION

/A cauTion

- Do not use an impact wrench to remove the 5-hole
flange center bolt to avoid damage to the traction drive

system’s components.

- The center bolt of the 5-hole flange is left-hand thread.
Do not over-tighten the bolt to avoid damage to the bolt.

(1) Wrap an old belt around the pulley.  Secure the pulley by holding it with a vice or something

similar.

-7 - HKS GT SUPERCHARGER SYSTEM
/ITOYOTA 86 FA20 2012/4~



(2) Loosen the center bolt of the
5-hole flange. Center Bolt

NOTE
«  Turn the bolt clockwise to

loosen since the bolt is
left-hand thread.

Turn the bolt clockwise

to loosen
5-hole Flange
(3) Remove the GT Supercharger from the vice. Remove the 5-hole Flange.
NOTE
Keep the center bolt for later use.
(4) Remove oil and/or dust and
clean the pulley seating surface
of both sides of the GT
Supercharger and pulley.
Pulley Seating Surface
-8- HKS GT SUPERCHARGER SYSTEM

/ITOYOTA 86 FA20 2012/4~



(5) Temporarily install the Supercharger Pulley.
e P1 Supercharger Pulley x 1
NOTE
Keep the center bolt for later use.

(6) Wrap an old belt around the pulley and secure the pulley by holding it with a vice or something
similar the same manner done in 2.(1).

/A CAUTION

Do not apply excessive force to the pulley when holding it to avoid deforming of the pulley.
Apply force which is only necessary to hold the belt so it does not slip from a vice.

(7) Tighten the center bolt of the pulley.
Tightening Torque
T=80N-m(8.2kgf-m)

(8) Adjust the position of the GT Supercharger’s compressor housing as shown in the diagram below.

131°

Mounting  surface

of GT S/C name
/plate.

Installation Bolt Heads of
Compressor Housing

@® For subsequent procedures to install the kit, refer to the installation
manual attached to GT Supercharger Kit (Manual Number:
E04215-T59040-00).

-9- HKS GT SUPERCHARGER SYSTEM
/ITOYOTA 86 FA20 2012/4~



	13001-AT007(E04215-T59070-00)取付説明書 266S.pdf
	13001-AT007(E04215-T59070-00)取付説明書英文 266S

